
ADULT ASSEMBLY REQUIRED
Read all instructions before assembly and use.
Due to the presence of small parts during assembly, keep 
out of reach of children untill assembly is complete.

ASSEMBLY INSTRUCTION
PATIO FURNITURE

!



COMPONENTS:

x1 A 

Bolt M6x40mm = 16 pcs

1 3

Bolt M6x20mm = 4 pcs

4

Washer = 32 pcs

5

Allenkey = 2 pcs

2

Bolt M6x30mm = 12 pcs

HARDWARE:

x4 B x1 C 

x1 D x2 E x2 F 

x2 G x2 H

02 / 07

x2 J



A 1 PC 

03 / 07

2 4  PCS

1 PC5 

Ø6 x 14 mm

Allenkey 4 x 80

4 8 PCS
B

C

D

4 PCS 

1 PC 

1 PC 

M6x20 mm

M6x30 mm

4  PCS3



Step 1: 50%

A

4

B

B

B

4

3 4

3

4

3
4

3

Step 2:

50%

Step 3:
100%

D

4

2

C

04 / 07



E 1 PC 

F

G

H

J

X2 

1 PC 

1 PC 

1 PC 

1 PC 

1 8 PCS

1 PC5 

Ø6 x 14 mm

Allenkey 4 x 80

4 10 PCS

M6x30 mm
2 4  PCS

M6x40 mm

05 / 07



Step 1: 50%

H

1

Step 2:

50%

Step 3:

G

F

E

24
4

4

1

1

4

4 41

50%

06 / 07



Step 4: 50%

Step 5:

50%

H

2

Step 6:
100%

4 4

1

4

4

J

07 / 07


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7

